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Compression Test

INTRODUCTION:

This report presents the results of compression load tests conducted on three Quick-MounP Porch Post
Fasteners. The samples were submitted to our laboratory on November 2, 1994 by Mark Grundy of

Universal Building SYstems.

The scope of our work was limited to conducting compression load tests on the samples submitted to

determine their maximum supporting load. Also, to provide a factual report of the results. The testing

was conducted on November 7, 1994.

SI.JMMARY OF RESULTS:

Maximum Support
Porch Post Fastener # Load. lb.

a
J

Average

49,030

47,650

49.160

48,600

SAMPLE IDENTIFICATION:

Submitted for testing - Three, 6 inch QUICK-MOUNT@ Porch Post Fasteners, Manufactured by

Universal Building Systems.

TEST METHODS:

The porch Post Fasteners were compressed over their full surface area between,parallel steel plates in

a Tinius Olsen universal testing machine. Load deflection curves were charted during testing (see test

data section) and ttre point where the compression yield occurred on the graph was used as the maximum

support load.
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TEST D^A.TA:

Load Deflection Charts:

. Z :

t  i i: : {

--.

TEST EOI.IIPMENTi

Tinius Olsen Super L Testing Machine, HEE# MM210-002,
standards traceable to the NIST.

Calibrated 10-18-94 due 4'18-95 using

REMARKS: q

The Porch Post Fasteners will be retained for thirty from the date of this report then discarded unless

otherwise notified.

F:\HoME\SWB I 1082\WPFILES\95-0268

As A Lturun pRorEcrroN To cLlENTs. THE puBLtc AND ouRsELvEs, AtL HUNTINoDoN d{ctNaErxc a eNvtRoNMENTAL tNc REpoRTs ARr suBMIrtED As rHE coNFTDENTIAL tNFoRMATTo}i oF
CLIENTS. A}ID AUT}TORIZATION FOR PUBUCATION OF STATEMENTS, CONCLUSIONS OR ECTRACTIONS FROM OR REOARDINC OUR RTPORTS IS RTSERVED PENDING OUR PRIOR WRITTEN APPROVAL.


